

AperTO - Archivio Istituzionale Open Access dell'Università di Torino

Pomalidomide for the treatment of relapsed-refractory multiple myeloma: a review of biological and clinical data

This is the author's manuscript

Original Citation:

Availability:

This version is available <http://hdl.handle.net/2318/148810> since 2023-02-11T11:10:34Z

Published version:

DOI:10.1586/14737140.2014.906904

Terms of use:

Open Access

Anyone can freely access the full text of works made available as "Open Access". Works made available under a Creative Commons license can be used according to the terms and conditions of said license. Use of all other works requires consent of the right holder (author or publisher) if not exempted from copyright protection by the applicable law.

(Article begins on next page)



UNIVERSITÀ DEGLI STUDI DI TORINO

*This is an author version of the following contribution:
Questa è la versione dell'autore dell'opera:*

Offidani M, Corvatta L, Caraffa P, Leoni P, Pautasso C, Larocca A, Palumbo A. Pomalidomide for the treatment of relapsed-refractory multiple myeloma: a review of biological and clinical data. *Expert Rev Anticancer Ther.* 2014 May;14(5):499-510. doi: 10.1586/14737140.2014.906904. Epub 2014 Apr 17. PMID: 24738833.

*The published version of this contribution is available at the following URL:
La versione editoriale di questa pubblicazione è disponibile all'URL:*

<https://www.tandfonline.com/doi/abs/10.1586/14737140.2014.906904?journalCode=ier20>

<https://doi.org/10.1586/14737140.2014.906904>

Pomalidomide for the treatment of relapsed-refractory multiple myeloma: a review of biological and clinical data

Massimo Offidani,¹ Laura Corvatta,¹ Patrizia Caraffa,¹ Pietro Leoni,¹ Chiara Pautasso,² Alessandra Larocca,² Antonio Palumbo²

¹Clinica di Ematologia, AOU Ospedali Riuniti di Ancona, Ancona, Italy

² Myeloma Unit, Division of Hematology, University of Torino, Azienda Ospedaliero-Universitaria Città della Salute e della Scienza di Torino, Torino, Italy

Address reprint requests to Dr. Palumbo, Department of Hematology, University of Torino, Via Genova 3, 10126 Torino, Italy, or at appalumbo@yahoo.com.

Abstract

Despite the improvements thanks to the introduction of proteasome inhibitors and immunomodulatory drugs (IMiDs), nearly all myeloma patients eventually become refractory to these drugs. Consequently, the outcome of these patients is very poor. Pomalidomide is a new IMiD with a similar structure to the commonly used IMiDs thalidomide and lenalidomide. Pomalidomide exhibited more potent anti-myeloma activity and a similar favorable safety profile compared with thalidomide and lenalidomide. In phase 1-2 studies Pomalidomide plus low-dose dexamethasone demonstrated activity in myeloma patients refractory to both bortezomib and IMiDs. Based on the results of a phase 3 trial, the FDA and EMA agencies granted accelerated approval to Pomalidomide, which is now considered a new effective strategy for relapsed and/or refractory myeloma patients. Very promising results were obtained when Pomalidomide-dexamethasone was used in combination with other compounds. This review provides updated information about pharmacokinetics, mechanism of action, resistance, clinical efficacy and safety of Pomalidomide.

Key words: Pomalidomide, IMiDs, multiple myeloma, relapsed, refractory, treatment

1. Introduction

Multiple Myeloma (MM) is a lymphoproliferative disorder characterized by monoclonal plasma cells expansion and accumulation in the bone marrow. Symptomatic MM is characterized by the so called CRAB features, that include hyperCalcemia, Renal impairment, Bone lesions, Anaemia¹.

The pathogenesis of MM is characterized by a progressive acquisition of genetic lesions such as translocations, deletions and mutations in the regulating genes of plasma cells, promoting, in the early stage, the binding with bone marrow stromal cells. The mutations that occur during MM progression activates NFkB. NFkB up-regulates cell-surface adhesion molecules and increases growth, anti-apoptotic and angiogenic cytokines production (IL-6, TNF- α , IGF-1, VEGF) as well as IL-10 and TGF- β secretion by tumor plasma cells, leading to dysregulation of B- and T-cells immune surveillance. This whole process supports survival, proliferation and chemoresistance of tumor plasma cells². Genetic lesions occurred in a Darwinian fashion, leading to intraclonal heterogeneity and increasing the genetic complexity of MM. Therefore, genetic lesions also have an important effect on treatment strategies².

MM affects 4 to 7 / 100.000 inhabitants in the developed countries. In the United States, the estimated number of new cases of MM in 2014 is 24,050 and the expected number of deaths due to myeloma is 11,090³. In Europe, the incidence of MM was 3.8 / 100,000 inhabitants in 2012, and Italy was one of the ten countries with the highest incidence (5.5 / 100,000 inhabitants)⁴.

Despite the introduction of effective novel agents and strategies in the front-line therapy of MM, virtually all MM patients have a different amount of residual disease leading to cyclic relapse and finally to refractory disease. The optimal treatment of patients with relapsed refractory MM (rrMM) remains an unanswered question, particularly the optimal sequence, number and dose of drugs, and duration of therapies need to be appropriately defined. To date, treatment decision is based on the characteristics of the disease and of the patients, as well as on the efficacy and toxicity of prior therapy and drugs availability⁵. Although re-treatment with previously used agents⁶ or the use of a different class of first-generation novel agents can be a sensible strategy, patients who become refractory to Thalidomide, Lenalidomide and Bortezomib have limited salvage therapeutic options and a dismal outcome⁷. These patients represent an unmet medical need. Fortunately, advances in the understanding of the biology, cytogenetic and the molecular pathways of MM⁸ have led to

developments of various novel agents, including monoclonal antibodies⁹⁻¹¹, histone-deacetylase inhibitors¹²⁻¹⁵, signal transduction modulators¹⁶, new proteasome inhibitors such as Carfilzomib¹⁷⁻¹⁹ and new immunomodulators (IMiDs)²⁰ such as Pomalidomide. Pomalidomide has been recently approved by the Food and Drugs Administration (FDA) in USA and European Medicine Agency (EMA) in Europe for the treatment of patients who have progressed after previous treatment with at least two prior therapies including Lenalidomide and Bortezomib but whose disease progressed on therapy or within 60 days after the most recent cycle of therapy^{21,22}.

This review will provide an overview of the chemistry of Pomalidomide and the clinical results achieved with this agent for the treatment of relapse/refractory MM.

2. Chemistry, pharmacokinetics, pharmacodynamics

The chemical name of Pomalidomide is (RS)-4-Amino-2-(2,6-dioxo-piperidin-3-yl)-isoindoline-1,3-dione²³. Following administration of single doses of Pomalidomide, the oral absorption is more than 70% and the C_{max} occurs at 2 and 3 hours post dose. Half-life of Pomalidomide ranges from 6.5 to 8.0 hours and it is eliminated for the most part within 48 hours. Pomalidomide is primarily eliminated through the kidneys (~73%) but it is extensively metabolized prior to excretion and the main metabolic processes consist in cytochrome P450-mediated hydroxylation (CYP1A2 and CYP3A2) with subsequent glucuronidation and glutarimide ring hydrolysis. Only 10% of the compound administered is excreted unchanged (renal and fecal). Pomalidomide may be removed by dialysis²⁴. In vitro studies to test the direct inhibition of MM cells and the immunomodulatory property of Pomalidomide metabolites showed low activity. Differently from Lenalidomide that is eliminated in urine mostly as unchanged compound, Pomalidomide is eliminated primarily as metabolites²⁴. The phase 1 MM-008 study²⁵ assessed the pharmacokinetics and safety of Pomalidomide plus low-dose Dexamethasone in patients with relapsed/refractory MM and with impaired renal function. Preliminary results suggest that dose-normalized exposure in patients with severe renal impairment is similar to that of patients with normal to mildly impaired renal function.

3. Mechanism of action and resistance

Similarly to Thalidomide and Lenalidomide, Pomalidomide exerts its antitumor activity by direct antiproliferative and pro-apoptotic effects on plasma cells, by bone marrow microenvironment modulation (anti-angiogenic and anti-inflammatory effects) and by immunomodulation (increase in T and NK cell activity, suppression of regulatory T-cells). Of note, Pomalidomide showed to be more active than the two previous IMiDs²⁶ (Table 1).

Pomalidomide arrests cell cycle in G1/G0 phase by up-regulation of the expression of both p21 and p53 tumor suppressor genes, independently²⁷. Moreover, it exerts pro-apoptotic effect via a caspase-8-dependent mechanism²⁷ and by sensitizing Fas- and TRAIL/Apo2L-induced apoptosis²⁸. This pro-apoptotic effect is enhanced by Dexamethasone and by proteasome inhibitors, showing the clinical synergistic effects of Pomalidomide is combined with these agents^{29,30}.

In the bone marrow microenvironment, Pomalidomide, mainly by inhibition of TNF- α secretion, reduces the cell adhesion molecules LFA-1, ICAM-1, VCAM-1 and VLA-4 on both plasma cells and stromal cells, thereby inhibiting their interaction...Consequently, the secretion of survival, angiogenetic and inflammatory cytokines such as IL-6, bFGF, VEGF, cyclooxygenase-2 and prostaglandin by stromal cells is inhibited, leading to plasma cell death^{31,32}.

Pomalidomide has a more potent immunomodulatory effect compared with Thalidomide and Lenalidomide. Pomalidomide strongly stimulates the secretion of Th-1 cytokines, such as IL-2 and Interferon- γ that stimulates CD4+, CD8+ T-cells and activates NK and NKT thus improving cellular immunity³³. Moreover, Pomalidomide inhibits the proliferation of regulatory T-lymphocytes and their suppressor functions, enhancing cytotoxic tumor cell killing³⁴. These immunomodulatory effects were observed in vivo, in patients with relapsed/refractory MM enrolled in a phase 1 clinical trial³⁵.

Although further studies are warranted, Pomalidomide seems to be also effective to prevent bone resorption by down-regulating PU.1 transcription factor that inhibits cytokines-mediated differentiation of osteoclasts³⁶.

Recently, the protein cereblon (CRBN) has been found to mediate the antiproliferative and immunomodulatory activities of lenalidomide and pomalidomide³⁷. The reduction of CRBN expression, occurring in MM cells that acquired resistance to IMiDs, was associated with loss of antiproliferative potency of lenalidomide and pomalidomide³⁸. On the other hand, patients with newly diagnosed MM receiving Thalidomide maintenance with CRBN expression above the median demonstrated longer PFS compared with patients with CRBN

expression below the median. No correlation between CRBN expression and PFS was found in patients receiving Bortezomib maintenance³⁹. However, a recent study⁴⁰ demonstrated that intrinsically resistant fresh plasma cells and myeloma cell-lines do not show CRBN mutations. This suggests that resistance to IMiDs is a more complex and widely unknown phenomenon involving other genetic and epigenetic pathways. To date, there are several technical limitations to CRBN measurement. Therefore, only validated and standardized assays will be able to assess the role of CRBN as predictive or prognostic biomarker in MM⁴¹.

4. Clinical studies

4.1 Phase 1 studies

The first phase 1 study³⁵ aimed to evaluate safety and maximum-tolerated dose (MTD) of Pomalidomide. Pomalidomide was given at doses of 1, 2, 5 and 10 mg daily and 24 patients were enrolled. Dose-limiting toxicities included grade 3-4 neutropenia and deep vein thrombosis occurring in 25% and 16% of patients, respectively. The MTD was defined as 2 mg daily. Fifty-four percent of patients achieved at least a partial response (PR), 17% achieved a complete response (CR) and the median progression-free survival (PFS) was 9.7 months. Of note, patients had not previously received IMiDs. In a subsequent study⁴², 20 patients with progressive disease who had received at least one prior therapy were treated with Pomalidomide at 1, 2, 5 and 10 mg every other day. These patients had received a median of 4 prior lines of therapy and 85% of them had received thalidomide. Grade 3-4 neutropenia occurred in 45% of patients. Constipation was the other main toxicity, it occurred in 20% of patients but was limited in severity to grade. No thromboembolic events or neurological toxicity were reported. The MTD was defined as 5 mg. Fifty percent of patients obtained at least a PR. After a median follow-up of 35 months, the median PFS was 10.5 months, the median overall survival (OS) was 35.9 months. Recently, Richardson et al⁴³ reported the results of a phase 1 dose-escalation study in which Pomalidomide was given for 21 days of each 28-day cycle at doses ranging from 2 mg to 5 mg. The MTD was defined as 4 mg. Thirty-eight relapsed/refractory MM patients were enrolled. All patients had been previously treated with either Lenalidomide or Bortezomib and 63% of them were refractory to both drugs. In addition, twelve patients (32%) had been treated with Carfilzomib and then became refractory to this drug. Patients

received a median of 5 cycles of Pomalidomide. In 22 patients, Dexamethasone was added after a median of 2.8 months due to the suboptimal response. The most common grade 3-4 hematologic side effects were neutropenia (53%), anemia (21%) and thrombocytopenia (18%). Three patients (8%) developed pneumonia and 2 patients (5%) grade 3 deep vein thrombosis. The overall response rate (ORR) was 21% and, among 24 patients (63%) refractory to both Lenalidomide and Bortezomib, at least PR was documented in 6 patients (25%). The median PFS was 4.6 months and OS 18.3 months.

4.2 Phase 2 studies

Several phase 2 trials^{29,44-46} evaluated Pomalidomide at different doses and schedules in combination with Dexamethasone. Sixty patients^{29, 44}, who had received 1-3 prior regimens (only 35% had previously been treated with Lenalidomide and 33% with Bortezomib), were treated with Pomalidomide at 2 mg daily on days 1 through 28 of a 28-day cycles, in association with Dexamethasone at 40 mg daily on days 1, 8, 15 and 22 of each cycle. Sixty-five percent of patients obtained at least a PR, with 10% achieving stringent CR (sCR), 13% CR, 41% very good partial response (VGPR) and 36% PR. After a median follow-up of 30 months, the median PFS was 13 months and 2-yr OS 76%. Grade 3-4 neutropenia (20%) was the most common side effect, whereas only 3% of patients experienced severe thrombocytopenia. Grade 3-4 fatigue occurred in 18% and pneumonia in 12% of patients. Lacy and colleagues⁴⁵ evaluated the combination Pomalidomide plus Dexamethasone, at the same doses and schedules as the previous study, in patients refractory to Lenalidomide. Thirty-four patients were accrued. Patients had received a median number of 4 previous therapies. Thirty-two percent of patients achieved at least a and no patient attained a CR. Grade 3-4 hematologic toxicity included neutropenia (29%) and thrombocytopenia (9%) whereas severe non-hematologic side effects were rare. No patient developed thromboembolic events but 26% of subjects experienced grade 1-2 peripheral neuropathy. With a median follow-up of 8 months, the median PFS and OS were 4.8 and 13.9 months, respectively. In a randomized phase 2 study⁴⁶, two schedules of pomalidomide were compared. Pomalidomide was administered at doses of 2 or 4 mg daily on days 1-28 of a 28-day cycle and Dexamethasone was given at a dose of 40 mg daily on days 1, 8, 15 and 22. In each cohort 35 patients were enrolled and they were all refractory to Lenalidomide and Bortezomib. The higher dose of Pomalidomide was not associated with improved efficacy: the at least PR rate was 25% for patients receiving Pomalidomide at 2 mg and

29% for those treated with Pomalidomide at 4 mg. The median PFS was 6.5 with Pomalidomide at 2 mg and 3.2 months with Pomalidomide at 4 mg, whereas the median OS was not reached in both groups. Neutropenia was the most common grade 3-4 hematologic side effect, and occurred in 51% of patients with pomalidomide 2 mg and 66% of those treated with pomalidomide 4 mg daily. Severe non-hematologic toxicity mainly consisted in fatigue and occurred in 9% of patients in both cohorts. Approximately 10% of patients enrolled in the 4 mg cohort discontinued treatment due to side effects, while discontinuation was lower (3% only) in the 2 mg cohort⁴⁶. Recently, results of 6 sequential phase 2 trials including 345 relapsed/refractory MM patients treated with the combination Pomalidomide, at differing doses, and weekly Dexamethasone have been assessed⁴⁷. In patients refractory to Lenalidomide (214 patients), 21-32% of patients achieved at least a PR, with a median PFS of up to 8 months. In the multivariate analysis, lactate dehydrogenase (LDH) value > upper limit of normal (ULN), more than 3 prior regimens and prior Bortezomib were associated with a shorter time-to-progression (TTP). Moreover, patients who had received Thalidomide or Lenalidomide immediately before Pomalidomide had a lower response rate compared with those who had not received IMiDs as their last therapy (29% vs 44%, p=0.04). Of note, these patients also had a shorter median duration of Pomalidomide treatment (5.7 months vs 7.3 months, p=0.02)⁴⁸. In the MM-002 phase 2 study⁴⁹, 221 patients with relapsed/refractory MM who had received at least 2 prior therapies including Bortezomib and Lenalidomide were randomized to receive Pomalidomide in combination with Dexamethasone (113 patients) or Pomalidomide alone (108 patients). Pomalidomide was administered at 4 mg daily on days 1-21 of a 28-day cycle, whereas Dexamethasone was given at 40 mg weekly. Overall, patients received a median of 5 treatment cycles and at least a PR was documented in 33% (PR 30%, CR 3%) of patients receiving Pomalidomide with Dexamethasone and in 18% (PR 16%, CR 2%) of those treated with Pomalidomide alone. After a median follow-up of 14.2 months, the median PFS was 4.2 months for Pomalidomide with Dexamethasone and 2.7 months for Pomalidomide alone (HR 0.68, 95%CI, 0.51-0.90, p=0.003), whereas the respective median OS times were 16.5 and 13.7 months (HR 0.94, 95%CI, 0.70-1.28, p=0.709). In patients older than 65 years, response rate and PFS were not significantly different if compared with younger patients. No difference between the two arms was seen in terms of safety profile. Grade 3-4 neutropenia and thrombocytopenia occurred in 41% and 19% of patients receiving Pomalidomide plus Dexamethasone vs 48% and 22% in those receiving Pomalidomide alone. The most frequent grade 3-4 non-hematologic toxicities were

pneumonia (22% in the Pomalidomide plus Dexamethasone arm vs 15% in the Pomalidomide only arm), fatigue (14% vs 11%) and dyspnea (13% vs 8%). Patients treated with Pomalidomide and Dexamethasone who had received more than three prior therapies had a worse ORR (30%) compared with those less heavily pretreated (48%)⁵⁰. Similarly, patients with high-risk cytogenetics, defined as the presence of del (17p13) and/or t(4;14), had a lower ORR (23%) if compared with patients with standard-risk cytogenetics (40%). Consistently, high-risk patients had a shorter PFS (median 3.1 vs 5.5 months) and OS (median 13.2 vs 21.7 months)⁵¹. Renal function at baseline appeared not to impact on the efficacy and safety profile of the combination Pomalidomide plus Dexamethasone⁵². The IFM 2009-02 phase 2 trial⁵³ evaluated two different treatment schedules of the combination Pomalidomide and Dexamethasone. Eighty-four patients with relapsed/refractory MM were randomized to receive Pomalidomide 4 mg orally on days 1-21 of each 28-day cycle (arm 21/28 days) or continuously (arm 28/28 days) whereas Dexamethasone was given at 40 mg weekly in both arms. Patients had received a median of 5 prior lines of therapies and 76% of them were refractory to lenalidomide and bortezomib. No significant difference in terms of ORR between the two arms was seen (ORR 35% in the 21/28 arm vs 34% in the 28/28 arm), and the median TTP (5.8 vs 4.8 months) and the median OS (14.9 vs 14.8 months) were also similar. Although no difference was found in terms of grade 3-4 hematologic toxicity between the two arms, infections (27% in the 28/28 arm vs 19% in the 21/28 arm) and pneumonia (19.5% in the 28/28 arm vs 7% in the 21/28 arm) occurred more frequently in patients receiving Pomalidomide continuously. The results of the main trials of Pomalidomide in combination with Dexamethasone are reported in Table 2.

4.3 Phase 2 studies: triplet therapies

Recently, a phase 1-2 study⁵⁴ explored the 3-drug combination Pomalidomide-Cyclophosphamide-Prednisone (PCP) followed by maintenance with Pomalidomide-Prednisone in patients with MM who relapsed after or were refractory to lenalidomide. Patients had received 1-3 prior lines of therapy. In the phase 1 portion of this study, 24 patients were enrolled in 6 cohorts to determine the MTD, and Pomalidomide was administered at doses ranging from 1 to 2.5 mg. The MTD was established at 2.5 mg/day continuously when associated with Cyclophosphamide at 50 mg every other day and Prednisone 50 mg every other day. In the phase 2 portion of study, another 55 patients were enrolled. PCP induced at least a PR rate of 51% and a CR rate of 5%. Similar

responses were reported in the subgroups of patients who relapsed after or were refractory to lenalidomide, or those who were refractory to both lenalidomide and bortezomib. After a median follow-up of 15 months, the median PFS was 10.4 months and the 1-year OS was 69%. In the multivariate analysis, the achievement of at least a PR and younger age were associated with longer PFS, whereas refractoriness to Lenalidomide, to Lenalidomide and Bortezomib or high-risk cytogenetics seemed not to affect PFS. Severe neutropenia occurred in 41% of patients whereas thrombocytopenia in only 10%. Infection (9%), skin rash (7%) and worsening of neuropathy (7%) were the main severe non-hematological adverse events. They led to dose-reduction in 30% of patients and therapy discontinuation 10% of patients .

Several trials have assessed the role of Pomalidomide-Dexamethasone in combination with standard chemotherapeutic agents or new drugs^{30,55-60}. A phase 1-2 randomized study⁵⁵ evaluated the combination of Pomalidomide (4 mg days 1-21), Dexamethasone [40 mg (20 mg for patients \geq 75 years) days 1, 8, 15, 22] with or without Cyclophosphamide (400 mg on days 1, 8, 15 of a 28-day cycle). All patients were refractory to Lenalidomide, 79% were refractory also to bortezomib. The aggregate results of 70 patients randomized in the phase 2 portion of study showed at least a PR rate of 48.5% and a median PFS of 6.4 months. The median duration of response was 10.4 months. Grade 3-4 side effects were neutropenia (30%), febrile neutropenia (13%), pneumonia (13%) and thrombocytopenia (11%). Thromboembolic events were rare (4%).

A phase 1-2 study⁵⁶ evaluated Pomalidomide-Dexamethasone in combination with Pegylated liposomal doxorubicin (PLD) in patients refractory to Lenalidomide. In the phase 1 portion, the MTD of Pomalidomide was established at 3 mg on days 1-21 when combined with Dexamethasone at 40 mg and PLD at 5 mg, both on days 1, 4, 8 and 11 in a 28-day cycle. In the 29 evaluable patients who had received a median of 5 prior therapies, at least a PR was achieved in 35% of patients. Severe neutropenia, the main adverse event, decreased from 37.5% to 0 when the dose of Pomalidomide was lowered from 4 to 3 mg/day.

A single institution study⁵⁷ assessed Pomalidomide-Dexamethasone (Pomalidomide at 4 mg on days 1-21 and Dexamethasone at 40 mg on days 1, 8, 15, 22 of a 28-day cycle) in combination with Clarithromycin (500 mg twice day). One-hundred and fourteen patients treated with a median of 5 prior therapies (range 3-15) had completed at least one cycle and could be evaluated for response. Eighty-five percent of them were refractory to Lenalidomide, 82% to Bortezomib, 68% to both drugs. The at least PR rate was 61.4% and

the VGPR rate was 20.2%. After a median follow-up of 13 months, the median PFS was 8.67 months and OS was 57%. Response, PFS and OS were not significantly different between patients who were double refractory and those who were not. Grade 3-4 neutropenia (51%) and thrombocytopenia (41%) were quite frequent whereas febrile neutropenia was uncommon (2%). No patients developed grade 3-4 peripheral neuropathy and deep vein thrombosis occurred in one patient only. Discontinuation due to toxicity was only 3.5%.

Another phase 1 study (MM-005 study)³⁰ evaluated Pomalidomide in combination with intravenous (iv) Bortezomib at 1.3 mg/m² on days 1, 4, 8, and 11 and Dexamethasone at 20 mg on days 1, 2, 4, 5, 8, 9, 11, 12 in patients who had received 1-4 prior lines of therapies, were refractory to lenalidomide and had been exposed to bortezomib. The MTD of Pomalidomide was established at 4 mg on days 1-14 in a 28-day cycle. In the cohort of 22 patients who received iv Bortezomib, 71% achieved at least a PR and 38% at least a VGPR. Responses improved over the follow-up period, also in patients with high-risk cytogenetics. Neutropenia and thrombocytopenia were the most common grade 3-4 adverse events whereas no severe neuropathy was reported. This study provided the basis for a randomized phase 3 study comparing Pomalidomide-Bortezomib-Dexamethasone (PVD) with Bortezomib-Dexamethasone (MM-007 study), which is currently ongoing.

A similar study⁵⁸ was conducted to explore the role of PVD in patients who had received 1-4 lines of previous therapy and were resistant or refractory to Lenalidomide. In the phase 1 portion of this study, Bortezomib dose was escalated from 1 mg/m² weekly (days 1, 8, 15, 22) to 1.3 mg/m² weekly associated with fixed dose of Pomalidomide at 4 mg on days 1-21 and Dexamethasone at 40 mg on days 1, 8, 15, 22 of a 28-day cycle. Sixteen patients entered the phase 2 portion of the study, in which the MTD of Bortezomib was used (1.3 mg/m² weekly). Fifteen patients (94%) achieved at least a PR, including 9 patients (56%) with at least a VGPR. Neutropenia (36%) was the most common severe complication.

Pomalidomide-Dexamethasone in combination with Carfilzomib was tested in a phase 1-2 study including 79 patients⁵⁹. In the first portion of the trial, the MTD was defined as Pomalidomide 4 mg on days 1-21, Carfilzomib 20/27 mg/m² on days 1-2, 8-9, 15-16 and Dexamethasone 40 mg on days 1, 8, 15, 22 of a 28-day cycle. Patients had previously received a median of 5 therapies, were all refractory to Lenalidomide and most of them had been exposed to Bortezomib. Seventy percent achieved at least a PR, 27% at least a VGPR, the median PFS was 9.7 months and the median OS was longer than 18 months.,.

High-risk cytogenetics did not affect response rate and PFS duration. Grade 3-4 adverse events were neutropenia (29%), anemia (17%) and thrombocytopenia (14%) .

Carfilzomib followed by Pomalidomide or Pomalidomide followed by Carfilzomib were evaluated to define the best sequential approach to obtain the maximum tumor reduction in relapsed/refractory MM. In one study⁶⁰, 14 patients who had received Carfilzomib-based therapy and then received salvage therapy with Clarithromycin-Pomalidomide-Dexamethasone (ClaPd) were compared with 20 patients who had been initially treated with ClaPd and then received salvage treatment with Carfilzomib-based therapy at relapse-progression. Both sequences were effective, and deeper responses were detected with the first approach, although patients had received more prior lines of therapy. Table 3 shows the results of the most relevant Pomalidomide-based combinations in relapsed/refractory MM.

4.4 Phase 3 study and sub-studies

The first phase 3 trial (MM-003 trial)⁶¹ comparing the efficacy and safety of Pomalidomide plus low-dose Dexamethasone (Pd) vs high-dose Dexamethasone (Hi-Dex) in patients with refractory or relapsed/refractory MM has been recently published. Patients were randomized to Pd (arm A: 302 patients treated with Pomalidomide at 4 mg/day for 21 days every 28 days; Dexamethasone at 40 mg on days 1, 8, 15, 22 of a 28-day cycle) or to Hi-Dex (arm B: 153 patients treated with Dexamethasone at 40 mg on days 1-4, 9-12- 17-20 of a 28-day cycle) until progression or unacceptable toxicity. Patients had received a median of 5 prior lines of treatment (94% had received more than two lines of therapy), more than 80% had refractory disease, three quarter of patients were refractory to both bortezomib and lenalidomide. After a median follow-up of 10 months, the median PFS (the primary endpoint of the study) was 4.0 months in the Pd arm vs 1.9 months in the Hi-Dex arm (HR 0.48; p<0.0001). PFS was significantly longer in the Pd arm regardless of age, cytogenetics, and last therapy with or refractoriness to either lenalidomide, bortezomib, or both lenalidomide and bortezomib. The median OS was still significantly longer in the Pd arm (12.8 vs 8.1 months; HR 0.74, p=0.028). Response rate was higher in the Pd arm (at least PR rate 31% vs 10%; p<0.001).

Grade 3-4 haematological adverse events in the Pd arm included neutropenia (48%) and thrombocytopenia (22%). Infections (34%) pneumonia (14%) and febrile neutropenia (10%)

were the most common non-hematological severe adverse events and the main causes of treatment-related deaths and therapy discontinuation. Both grade 3-4 neuropathy and deep-vein thrombosis/ pulmonary embolism occurred in 1% of patients with thromboprophylaxis.

Based on this study, the FDA (February 2013) and the EMA (August 2013) granted accelerated approval to Pd.

Updated data and several sub-studies of the MM-003 trial have been recently presented⁶²⁻⁶⁶. After a median follow-up of 15.4 months⁶² the median PFS (4 months vs 1,9 months; HR 0.50, $p < 0.001$) and the median OS (13.1 months vs 8.1 months; HR 0.72, $p = 0.009$) were improved with Pd arm versus Hi-Dex. Moreover, Pd was significantly more effective than Hi-Dex regardless of low-risk or high-risk FISH defined as $t(4;14)$ or $del17$ ⁶². Another substudy⁶³ showed that Pd was effective regardless of the number of prior therapies, but the benefit more pronounced when Pd was given earlier in therapy and immediately following the development of Lenalidomide-refractory disease. In another analysis⁶⁴, age (cut-off 65 years) was confirmed to impact on outcome. Pd induced better response, PFS and, marginally enhanced OS compared with Hi-Dex in both patients older and younger than 65 years. This may be attributable to the fact that the same median relative dose intensity of Pomalidomide (90%) was administered in both age groups. Another substudy⁶⁵ found that health-related Quality of life (HR-QoL) was significantly better in any considered domain (Global health Status, Physical Functioning, Fatigue Emotional Function) with Pd compared with Hi-Dex, except for pain either as cross-sectional or longitudinal measurement.

Finally, the two randomized trials MM-002 and MM-003 were analyzed side-by-side⁶⁶. The results with Pd in the two studies were very similar and significantly better than pomalidomide alone or Hi-Dex in terms of response, PFS and OS.

4.5 Particular clinical situations (High-risk, Extramedullary disease)

In a recent phase 2 study⁶⁷, Pd was administered to patients with relapsed/refractory MM and $del(17p)$ and/or $t(4;14)$. Fifty patients were enrolled and all patients had previously been exposed to lenalidomide, 84% were refractory to lenalidomide. At least a PR was obtained in 20% of patients and after a median follow-up of 5 months the median TTP was 3 months in the whole population, 8 months in patients with $del17p$ and 3 months in those with $t(4;14)$. Several phase 2 studies^{30, 54, 59, 62} of Pd with or without chemotherapeutic

agents or new drugs showed that high-risk patients have a similar outcome in terms of response rate or duration of response compared with standard-risk subjects. However, these results are preliminary and further confirmation is needed.

Extramedullary localization is uncommon in frontline MM but it is frequent in advanced disease stages. Lymphnodes, soft tissue, skin, muscle and lung were mainly involved but extramedullary disease can occur near in all organs⁶⁸⁻⁷⁰. In one study⁷¹, extramedullary disease was present in 7.5% of 174 patients assessed at diagnosis. Thirteen patients with extramedullary disease treated with Pomalidomide during relapsed-refractory disease achieved a response, including 4 (31%) with a PR and 2 (15%) with a CR. This demonstrated that Pomalidomide could be still effective in extramedullary MM. In a case report⁷², a patient with central nervous system myelomatosis obtained a cerebral spinal fluid clearance of plasma cells with Pomalidomide treatment, thus suggesting that Pomalidomide could be effective also in this rare and critical clinical situation.

5. Safety profile

In relapsed/refractory MM, Pd has a good safety profile. Haematological toxicity, particularly neutropenia, was the main adverse event and could be easily managed. Haematological toxicity was dose-dependent (2-4 mg), related to the number of prior therapies and occurred mainly in the first cycles of therapy^{29, 44-47}.

Fatigue and infections, particularly pneumonia, were the major non-haematological adverse events but rarely led to therapy discontinuation or death⁴⁵. Worsening of neuropathy was inconsistently seen^{43, 45, 53}.

Thromboembolic complications were low in all studies and could be successfully prevented with prophylaxis according to the guidelines used for the other IMiDs⁷³.

Skin rash was more rarely seen with Pomalidomide compared with Lenalidomide and Thalidomide⁷⁴.

Pd in combination with Cyclophosphamide or other new drugs may slightly increase the rate of neutropenia, thrombocytopenia and infections⁵⁴⁻⁵⁶. The association with proteasome inhibitors seems to not increase the rate of severe neuropathy, whereas gastrointestinal toxicity, particularly diarrhoea, and fatigue are higher⁵⁹. Considering that infections are the most frequent adverse events, antibiotic prophylaxis should be considered in patients receiving any Pomalidomide-based combinations.

6. Conclusions

Pomalidomide is a new IMiD, it has a peculiar and strong activity in relapsed/refractory MM, directly or by modulating bone marrow microenvironment. Phase 1-2 studies suggest that Pomalidomide at daily dose of 2-4 mg orally plus low-dose Dexamethasone is effective in heavily pretreated patients who are also refractory to Lenalidomide and/or Bortezomib. However, the recommended dose of Pomalidomide is 4 mg/day for 21 days of 28 day cycle. One phase 3 study demonstrated that Pd combination significantly prolonged PFS and OS in patients who were refractory to Bortezomib and Lenalidomide compared with high-dose Dexamethasone. This study led to the Pd approval as a new standard treatment in this setting. In small or retrospective studies, Pd demonstrated activity also in high-risk or extramedullary diseases but these data are very preliminary and they need to be confirmed in larger trials including newly diagnosed MM patients. Promising results were seen when Pd was combined with alkylating agents, proteasome inhibitors or other compounds in phase 1-2 studies in relapsed/refractory MM. Pomalidomide showed to have a good safety profile, as it was associated with manageable haematological toxicity; non-hematological toxicity was rare and manageable as well.

Further studies are awaited to define the role of Pomalidomide in less heavily pretreated or newly diagnosed MM patients.

7. Expert commentary

So far, the available studies with Pomalidomide have not shown a clear relationship between dose-schedule, response rate and toxicity, although neutropenia and infections seem to be more frequent when Pomalidomide is give at higher doses and for a prolonged time. Compared with Lenalidomide, Pomalidomide induces more rapid response with a similar toxicity profile.

The number and type of prior therapies strongly predict response and survival also after Pomalidomide treatment. However, the positive results obtained in patients with advanced and refractory disease, the good safety profile and the oral bioavailability make Pomalidomide one of the most important recent options in the treatment of relapsed/refractory MM. Pomalidomide is particularly advantageous for patients who did not benefit from Lenalidomide and Bortezomib and thus represent an unmet medical need.

Alkylating agents and proteasome inhibitors strongly enhanced the activity of Pd combination, and were associated with a manageable toxicity also in patients with advanced MM.

Although preliminary results showed that Pomalidomide was effective also in high-risk MM, further trials in this subset of patients are needed. .

8. Five-year view

Despite the good activity and toxicity profile of Pomalidomide with the currently approved schedule, the optimal dose-schedule that achieves maximal activity with minimal toxicity should be further investigated in order to build future long-term combination therapies.

Studies exploring Pd with or without other compounds should be implemented. Indeed, combinations including Pd showed promising results in the treatment of MM patients with less advanced disease and in newly diagnosed MM, as induction before transplantation, as consolidation therapy, or, particularly, as continuous therapy in patients not eligible for transplantation.

Finally, studies to confirm the effectiveness of Pomalidomide as maintenance are urgently needed.

9. Key issues

- Pomalidomide is a new oral IMiD exerting a potent anti-myeloma activity by direct antiproliferative and pro-apoptotic effects, by bone marrow microenvironment modulation and by immunomodulation
- Although the optimal schedule has not been yet established, Pomalidomide at 2-4 mg orally for 21-28 days alone or with low-dose Dexamethasone showed to be effective in relapsed/refractory MM. Yet, the recommended dose is 4 mg/day.
- In several phase 2 studies, Pd was effective in patients with advanced disease, with disease refractory to Lenalidomide, to Bortezomib or both
- In a phase 3 study, Pd demonstrated significantly better response rate, PFS and OS compared with Hi-Dex in patients with MM who became resistant to both Lenalidomide and Bortezomib
- Pomalidomide in combination with “old” and novel drugs has a very promising activity in relapsed/refractory MM

- Pomalidomide alone or in combination, similarly to lenalidomide, has a manageable safety profile: haematological toxicity, pneumonia and fatigue are the most common adverse events, whereas thromboembolic complications and neurologic toxicity are very rare
- Pd has been recently approved in USA and in Europe for the treatment of patients with MM who have received at least two prior therapies including Lenalidomide and Bortezomib and progressed on the last therapies
- The efficacy of combinations including Pomalidomide in less advanced disease stages, in first-line therapy and in maintenance strategies should be urgently explored

10. References

1. Palumbo A, Anderson K. Multiple myeloma. *N Engl J Med* 2011; 364: 1046-1060.
- ** **Fundamental review about diagnosis and treatment of myeloma both at diagnosis and at relapse**
2. Morgan GJ, Walker BA, Davies FE. The genetic architecture of multiple myeloma. *Nat Rev Cancer* 2012; 12: 335-348.
- ** **An essential review about recent knowledge of the pathogenesis of multiple myeloma and about the conditions leading to disease progression and drug resistance development**
3. Siegel R, Ma J, Zou Z, Jemal A. Cancer Statistics, 2014. *Ca Cancer J Clin* 2014; 64: 9-29.
4. Ferlay J, Steliarova-Foucher E, Lortet-Tieulent J et al. Cancer incidence and mortality patterns in Europe: estimates for 40 countries in 2012. *Eur J Cancer* 2013; 49: 1374-1403.
5. Ludwig H, Beksac M, Blade J et al. Current multiple myeloma treatment strategies with novel agents: a European perspective. *Oncologist* 2010; 15: 6-25.
6. Petrucci MT, Giraldo P, Corradini P et al. A prospective, international phase 2 study of bortezomib retreatment in patients with relapsed multiple myeloma. *Br J Haematol* 2013; 160: 649-659.
7. Kumar SK, Lee JH, Lahuerta JJ et al. Risk of progression and survival in multiple myeloma relapsing after therapy with IMiDS and bortezomib: a multicenter international myeloma working group study. *Leukemia* 2012; 26: 149-157.
8. Anderson KC. Targeted therapy of multiple myeloma based upon tumor-microenvironmental interactions. *Exp Hematol* 2007; 35 (4 suppl 1): 155-162.
9. Zonder JA, Mohrbacher AF, Singhal S et al. A phase 1, multicenter, open-label, dose escalation study of elotuzumab in patients with advanced multiple myeloma. *Blood* 2012; 120: 552-559.
10. Lonial S, Vij R, Harousseau JL et al. Elotuzumab in combination with lenalidomide and low-dose dexamethasone in relapsed or refractory multiple myeloma. *J Clin Oncol* 2012; 30: 1953-1959.
11. Jakubowiak A, Berenson DM, Bensinger W et al. Phase I trial of anti-CS1 monoclonal antibody elotuzumab in combination with bortezomib in the treatment of relapsed/refractory multiple myeloma. *J Clin Oncol* 2012; 30: 1960-1965.

12. Richardson PG, Schlossman RL, Alsina M et al. PANORAMA 2: panobinostat in combination with bortezomib and dexamethasone in patients with relapsed and bortezomib-refractory myeloma. *Blood* 2013; 122: 2331-2337.
13. San-Miguel JF, Richardson PG, Gunther A et al. Phase Ib study of panobinostat and bortezomib in relapsed or relapsed and refractory multiple myeloma. *J Clin Oncol* 2013; 31: 3696-3703.
14. Berenson JR, Hilger JD, Yellin O et al. A phase 1/2 study of oral panobinostat combined with melphalan for patients with relapsed or refractory multiple myeloma. *Ann Hematol* 2014; 93: 89-98.
15. Dimopoulos M, Siegel DS, Lonial S et al. Vorinostat or placebo in combination with bortezomib in patients with multiple myeloma (VANTAGE 088): a multicentre, randomised, double-blind study. *Lancet Oncol* 2013; 14: 1129-1140.
- * **This phase III clinical trial showed no clear clinical advantage in combining vorinostat with bortezomib in relapsed/refractory MM**
16. Orłowski RZ. Novel agents for multiple myeloma to overcome resistance in phase III clinical trials. *Semin Oncol* 2013; 5: 634-651.
17. Siegel DS, Martin T, Wang M et al. A phase 2 study of single-agent carfilzomib (PX-171-003-A1) in patients with relapse and refractory multiple myeloma. *Blood* 2012; 120: 2817-2825.
18. Niesvizky R, Martin TG, Bensinger WI et al. Phase Ib dose-escalation study (PX-171-006) of carfilzomib, lenalidomide, and low-dose dexamethasone in relapsed or progressive multiple myeloma. *Clin Cancer Res* 2013; 19: 2248-2256.
19. Wang M, Martin T, Bensinger W et al. Phase 2 dose-expansion study (PX-171-006) of carfilzomib, lenalidomide, and low-dose dexamethasone in relapsed or progressive multiple myeloma. *Blood* 2013; 122: 3122-3128.
20. Mitsiades CS, Chen-Kiang S. Immunomodulation as a therapeutic strategy in the treatment of multiple myeloma. *Crit Rev Oncol Hematol* 2013; 88: S5-S13.
- * **This review provides a detailed analysis of the biological activity of immunomodulatory drugs**
21. FDA US Food and Drug Administration (FDA). Available from: www.fda.gov/
22. European Medicines Agency (EMA). Science Medicines health. Available from: www.wma.europa.eu.

23. Muller GW, Corral LG, Shire MG et al. Structural modifications of thalidomide produce analogs with enhanced tumor necrosis factor inhibitory activity. *J Med Chem* 1996; 39: 3238-3240.
24. Hoffmann M, Kasserra C, Reyes J et al. Absorption, metabolism and excretion of [¹⁴C]pomalidomide in humans following oral administration. *Cancer Chemother Pharmacol* 2013; 71: 489-501.
- * **A comprehensive study about the pharmacokinetics, metabolism and excretion of pomalidomide**
25. Matous J, Siegel DS, Duong HK et al. [.MM-008](#): a phase 1 trial evaluating pharmacokinetics and tolerability of pomalidomide + low dose dexamethasone in patients with relapsed/refractory multiple myeloma and renal impairment. *ASH Annual Meeting Abstracts* 2013; abstract 5393.
26. Schey S, Ramasamy K. Pomalidomide therapy for myeloma. *Expert Opin Investig Drugs* 2011; 117: 691-700.
27. Hideshima T, Chauhan D, Shima Y et al. Thalidomide and its analogs overcome drug resistance of human multiple myeloma cells to conventional therapy. *Blood* 2000, 96: 2943-2950.
28. Mitsiades N, Mitsiades CS, Poulaki V et al. Apoptotic signaling induced by immunomodulatory thalidomide analogs in human multiple myeloma cells: therapeutic implications. *Blood* 2002; 99: 4525-4530.
29. Lacy MQ, Hayman SR, Gertz MA et al. Pomalidomide (CC4047) plus low-dose dexamethasone as therapy for relapsed multiple myeloma. *J Clin Oncol* 2009; 27: 5008-5014.
30. Richardson PG, Hofmeister CC, Siegel D et al. MM-005: a phase 1 trial of pomalidomide, bortezomib, and low-dose dexamethasone (PVD) in relapsed and/or refractory multiple myeloma (RRMM). *ASH Annual Meeting Abstracts* 2013; abstract 1969.
31. Gupta D, Treon SP, Shima Y et al. Adherence of multiple myeloma cells to bone marrow stromal cells upregulates vascular endothelial growth factor secretion: therapeutic applications. *Leukemia* 2001; 15: 1950-1961.
32. Quach H, Ritchie D, Stewart AK et al. Mechanism of action of immunomodulatory drugs (IMiDs) in multiple myeloma. *Leukemia* 2010; 24: 22-32.

33. Görgün G, Calabrese E, Soydan E et al. Immunomodulatory effects of lenalidomide and pomalidomide on interaction of tumor and bone marrow accessory cells in multiple myeloma. *Blood* 2010; 116: 3227-3237.
 34. Galustian C, Meyer B, Labarthe MC et al. The anti-cancer agents lenalidomide and pomalidomide inhibit the proliferation and function of T regulatory cells. *Cancer Immunol Immunother* 2009; 58: 1033-1045.
 35. Schey SA, Fields P, Bartlett JB et al. Phase I study of an immunomodulatory thalidomide analog, CC-4047, in relapsed or refractory multiple myeloma. *J Clin Oncol* 2004; 22: 3269-3276.
 36. Anderson G, Gries M, Kurihara N et al. Thalidomide derivative CC-4047 inhibits osteoclast formation by down-regulation of PU.1. *Blood* 2006; 107: 3098-3105.
 37. Zhu YX, Braggio E, Shi CX et al. Cereblon expression is required for the antimyeloma activity of lenalidomide and pomalidomide. *Blood* 2011; 118: 4771-4779.
 38. Lopez-Girona A, Mendy D, Ito T et al. Cereblon is a direct protein target for immunomodulatory and antiproliferative activities of lenalidomide and pomalidomide. *Leukemia* 2012; 26: 2326-2335.
 39. Broyl A, Kuiper R, van Duin M et al. High cereblon expression is associated with better survival in patients with newly diagnosed multiple myeloma treated with thalidomide maintenance. *Blood* 2013; 121: 624-627.
 40. Thakurta A, Gandhi AK, Waldman M et al. Absence of mutation in cereblon (CRBN) and DNA Damage Binding Protein 1 (DDB1) genes in myeloma cells and patients and its clinical significance. *ASH Annual Meeting Abstracts* 2013; abstract 3139.
 41. Gandhi AK, Mendy D, Waldman M et al. Measuring cereblon as a biomarker of response or resistance to lenalidomide and pomalidomide requires use of standardized reagents and understanding of gene complexity. *Br J Haematol* 2013; Oct 28. doi: 10.1111/bjh.12622.
- ** An important study showing the technical limitations of the diagnostic assessment of cereblon**
42. Streetly MJ, Gyertson K, Daniel Y et al. Alternate day pomalidomide retains anti-myeloma effect with reduced adverse events and evidence of in vivo immunomodulation. *Br J Haematol* 2008; 141: 41-51.
 43. Richardson PG, Siegel D, Baz R et al. Phase I study of pomalidomide MTD, safety, and efficacy in patients with refractory multiple myeloma who have received lenalidomide and bortezomib. *Blood* 2013; 121: 1961-1967.

44. Mikhael JR, Hayman SR, Laumann K et al. Long term outcome of pomalidomide and dexamethasone in patients with relapsed multiple myeloma: analysis 4 years after the original cohort. ASH Annual Meeting Abstracts 2011; abstract 2942.
45. Lacy MQ, Hayman SR, Gertz MA et al. Pomalidomide (CC4047) plus low dose dexamethasone (Pom/dex) is active and well tolerated in lenalidomide refractory multiple myeloma (MM). *Leukemia* 2010; 24: 1934-1939.
46. Lacy MQ, Allred JB, Gertz MA et al. Pomalidomide plus low-dose dexamethasone in myeloma refractory to both bortezomib and lenalidomide: comparison of 2 dosing strategies in dual-refractory disease. *Blood* 2011; 118: 2970-2975.
- ** This is a phase 2 study showing the efficacy of pomalidomide combined with low-dose dexamethasone in patients refractory to both bortezomib and lenalidomide**
47. Lacy MQ, Kumar SK, LaPlant BR et al. Pomalidomide plus low-dose dexamethasone (pom/dex) in relapsed myeloma: long term follow up and factors predicting outcome in 345 patients. ASH Annual Meeting Abstracts 2012; abstract 201.
48. Hwa YL, Laumann KM, LaPlant BR et al. Effect of immediate prior-line lenalidomide or thalidomide therapy on response to pomalidomide in multiple myeloma. ASH Annual Meeting Abstracts 2013; abstract 1979.
49. Richardson PG, Siegel DS, Vij R et al. Pomalidomide alone or in combination with low-dose dexamethasone in relapsed and refractory multiple myeloma: a randomized phase 2 study. *Blood* 2014; Jan 13: DOI 10.1182/blood-2013-11-538835.
50. Vij R, Hofmeister CC, Richardson PG et al. Pomalidomide (Pom) with low-dose dexamethasone (LoDex) in patients with relapsed and refractory multiple myeloma (RRMM): outcome based on prior treatment exposure. ASH Annual Meeting Abstracts 2012; abstract 4070.
51. Richardson PG, Jakubowiak A, Bahlis NJ et al. Treatment outcomes with pomalidomide (Pom) in combination with low-dose dexamethasone (LoDex) in patients with relapsed and refractory multiple myeloma (RRMM) and del(17p13) and/or t(4;14) (p16;q32) cytogenetics abnormalities who have received prior therapy with lenalidomide and bortezomib. ASH Annual Meeting Abstracts 2012; abstract 4053.
52. Vij R, Richardson PG, Siegel DS et al. Pomalidomide plus low-dose dexamethasone (Pom + LowDex) in RRMM: analyses based on prior therapy and renal function. IMW Meeting Abstracts 2013: abstract p-170.

53. Leleu X, Attal M, Arnulf B et al. Pomalidomide plus low-dose dexamethasone is active and well tolerated in bortezomib and lenalidomide-refractory multiple myeloma: Intergroup Francophone du Myelome 2009-02. *Blood* 2013; 121: 1968-1975.
54. Larocca A, Montefusco V, Brinchen S et al. Pomalidomide, cyclophosphamide, and prednisone for relapsed/refractory multiple myeloma: a multicenter phase 1/2 open-label study. *Blood* 2013; 122: 2799-2806.
- * This study shows promising results obtained with a novel combination of drugs administered orally**
55. Baz R, Martin TG, Alsina M et al. Pomalidomide (Pom) dexamethasone (D) with or without oral weekly cyclophosphamide (Cy) for lenalidomide refractory multiple myeloma (LRMM): a multicenter randomized phase II trial. *ASH Annual Meeting Abstracts 2013*; abstract 3200.
56. Berenson JR, Hilger JD, Klein L et al. Pomalidomide, dexamethasone and pegylated liposomal doxorubicin for patients with relapsed/refractory multiple myeloma: results from a phase1/2 trial. *ASH Annual Meeting Abstracts 2013*; abstract 3218.
57. Mark TM, Boyer A, Rossi AC et al. Clapd (Clarithromycin, Pomalidomide, Dexamethasone) therapy in relapsed or refractory multiple myeloma. *ASH Annual Meeting Abstracts 2013*; abstract 1955.
58. Mikhael JR, Roy V, Richardson PG et al. A phase I/II trial of pomalidomide, bortezomib and dexamethasone in patients with relapsed or refractory multiple myeloma. *ASH Annual Meeting Abstracts 2013*; abstract 1940.
59. Shah JJ, Stadtmauer EA, Abonour R et al. Phase I/II dose expansion of a multi-center trial of carfilzomib and pomalidomide with dexamethasone (Car-Pom-d) in patients with relapsed/refractory multiple myeloma. *ASH Annual Meeting Abstracts 2013*; abstract 690.
60. Mark TM, Allan JN, Boyer A et al. Sequence impact of pomalidomide and carfilzomib on treatment response in relapsed multiple myeloma. *ASH Annual Meeting Abstracts 2013*; abstract 1954.
61. San Miguel J, Weisel K, Moreau P et al. Pomalidomide plus low-dose dexamethasone versus high-dose dexamethasone alone for patients with relapsed and refractory multiple myeloma (MM-003): a randomized, open-label, phase 3 trial. *Lancet Oncol* 2013; 14: 1055-1066.
- ** Phase 3 trial showing the superiority of pomalidomide combined with low-dose dexamethasone over high-dose dexamethasone**

62. Dimopoulos MA, Weisel K, Song KW et al. Final analysis, cytogenetics, long-term treatment, and long-term survival in MM-003, a phase 3 study comparing pomalidomide + low-dose dexamethasone (Pom + LoDex) vs high-dose dexamethasone (HiDex) in relapsed/refractory multiple myeloma (RRMM). ASH Annual Meeting Abstracts 2013; abstract 408.
63. San Miguel JF, Weisel K, Song KW et al. Patient outcomes by prior therapies and depth of response: analysis of MM-003, a phase 3 study comparing pomalidomide + low-dose dexamethasone (Pom + LoDex) vs high-dose dexamethasone (HiDex) in relapsed/refractory multiple myeloma (RRMM). ASH Annual Meeting Abstracts 2013; abstract 686.
64. Weisel K, San Miguel JF, Song KW et al. MM-003 phase 3 study of pomalidomide in combination with low-dose dexamethasone (Pom + LoDex) vs high-dose dexamethasone (HiDex) in relapsed/refractory multiple myeloma (RRMM): Pom + LoDex is beneficial for elderly patients (>65 years of age). ASH Annual Meeting Abstracts 2013; abstract 3198.
65. Song KW, Dimopoulos MA, Weisel K et al. Pomalidomide (Pom) plus low-dose dexamethasone (LoDex) improves health-related quality of life (HRQoL) vs high-dose dexamethasone (HiDex) in relapsed refractory multiple myeloma (RRMM) patients enrolled in MM-003 phase 3 randomized trial. ASH Annual Meeting Abstracts 2013; abstract 2939.
66. Siegel DS, Richardson PG, Dimopoulos MA et al. Efficacy and safety of pomalidomide plus low-dose dexamethasone in advanced multiple myeloma: results of randomized phase 2 and 3 trials (MM-002/MM-003). ASH Annual Meeting Abstracts 2013; abstract 3185.
67. Leleu X, Karlin L, Macro M et al. Pomalidomide plus low-dose dexamethasone in relapsed or refractory multiple myeloma (RRMM) with deletion (del)17p and/or translocation t(4;14). ASH Annual Meeting Abstracts 2013; abstract 689.
68. Madan S, Kumar S. Review: extramedullary disease in multiple myeloma. Clin Adv Hematol Oncol 2009; 7: 802-804.
69. Varettoni M, Corso A, Pica G, Mangiacavalli S, Pasciutto C, Lazzarino M. Incidence, presenting features and outcome of extramedullary disease in multiple myeloma: a longitudinal study on 1003 consecutive patients. Ann Oncol 2010; 21: 325-330.
70. Oriol A. Multiple myeloma with extramedullary disease. Adv Ther 2011; 28 Suppl 7: 1-6.

71. Short KD, Rajkumar SV, Larson D et al. Incidence of extramedullary disease in patients with multiple myeloma in the era of novel therapy, and the activity of pomalidomide on extramedullary myeloma. *Leukemia* 2011; 25: 906-908.
72. Mussetti A, Dalto S, Montefusco V. Effective treatment of pomalidomide in central nervous system myelomatosis. *Leuk Lymphoma* 2013; 54: 864-866.
73. Palumbo A, Rajkumar SV, Dimopoulos MA. Prevention of thalidomide- and lenalidomide-associated thrombosis in myeloma. *Leukemia* 2008; 22: 414-23.
- ** This study represents a useful guideline for the management of patients treated with immunomodulatory drugs in terms of prophylaxis of thromboembolic events**
74. Lacy M, McCurdy A. Pomalidomide. *Blood* 2013; 122: 2305-2309.

Table 1. Main mechanisms of action of IMiDs

Effect	Thalidomide	Lenalidomide	Pomalidomide
Anti-angiogenesis	++++	+++	+++
Anti-inflammatory properties	+	++++	+++++
CD4+ and CD8+ T-cell stimulation	+	++++	+++++
NK and NKT cell activation	+	++++	+++++
Th1 cytokine production	+	++++	+++++
Treg suppression	-	+	+
Antibody-dependent cellular cytotoxicity (ADCC)	-	++++	++++
Anti-proliferative activity	+	+++	+++

Table 2. Pomalidomide plus Dexamethasone trials in relapsed-refractory Multiple Myeloma

	Lacy et al ²⁹	Lacy et al ⁴⁵	Lacy et al ⁴⁶	Lacy et al ⁴⁶	Richardson et al ⁴⁹	Leleu et al ⁵³	Leleu et al ⁵³
Patient population	Rel, 1-3 reg	Len ref	Len , Bor ref	Len ,Bor ref	Len, Bor ref	Len, Bor ref	Len, Bor ref
No patients	60	34	35	35	113	43	41
Age (median)	65.5	62	62	61	64	60	60
Previous lines of therapy							
1-2 (%)	65	29	0	6	-	-	-
> 2 (%)	35	71	100	94		-	-
Previous therapy (%)							
Thalidomide	47	58	63	57	68	73*	73*
Lenalidomide	35	100	100	100	100	100	100
Bortezomib	33	59	100	100	100	100	100
ASCT	65	68	77	80	73	81*	81*
Schedule							
Pomalidomide	2 mg days 1-28	2 mg days 1-28	2 mg days 1-28	4 mg days 1-28	4 mg days 1-21	4 mg days 1-21	4 mg days 1-21
Desametasone	40 mg/wk	40 mg/wk	40 mg/wk	40 mg/wk	40 mg/wk	40 mg/wk	40 mg/wk
ORR (≥ PR) (%)	65	32	25	29	33	35	34
sCR/CR	15	0	0	3	3	2	5
VGPR	27	9	14	9	0	2	2
PR	23	23	11	17	30	30	27
PFS (median, months)	13	4.8	6.5 [^]	3.2 [^]	4.2	5.4 ^{^^}	3.7 ^{^^}
OS (median, months)	76% at 2 yr	13.9	78% at 6 mo	67% at 6 mo	16.5	14.9	14.8
Median follow-up (months)	30	8	9.7	6.6	14.2	23	23
Grade 3-4 Toxicity							
Neutropenia	20	29	51	66	41	65	58.5
Thrombocytopenia	3	9	32	31	19	28	27
Infection	18	3	26	40	31	26	46.5
Peripheral neuropathy	0	0	0 ₂₈	8	0	0	0

* referred to the whole study population of 84 patients

[^] p = ns

Table 3. Most relevant phase 1-2 trials of Pomalidomide-based combinations in relapsed/refractory MM

	Larocca et al ⁵⁴	Baz et al ⁵⁵	Mark et al ⁵⁷	Shah et al ⁵⁹
No patients	55*	70	114	79
Age (median)	69	65	-	64
Previous lines of therapy (median,range)	3 (1-3)	5 (2-14)	5 (3-15)	6 (2-15)
Combination schedule	Pom 2.5 mg days 1-28 Cy 50 mg QOD PDN 50 mg QOD	Pom 4 mg days 1-21 Dex 40 mg/wk ± Cy 400 mg days 1,8,15	Pom 4 mg days 1-21 Dex 40 mg/wk Cla 500 mg BID	Pom 4 mg days 1-21 Dex 40 mg/wk Carf 20/27 mg/m ² days 1-2, 8-9,15-16
ORR (≥ PR) (%)	51	48.5	61	70
sCR/CR	5	1.5	5	NR
VGPR	18	15	15	27**
PR	27	32	41	43
PFS (median, months)	10.4	6.4	8.7	9.7
OS (median, months)	69% at 1 yr	-	57% at 1 yr	> 18
Median follow-up (months)	14.8	-	13	-
Grade 3-4 Toxicity				
Neutropenia	41	30	51	29
Thrombocytopenia	10	11	41	14
Infection	9	26	2	5
Peripheral neuropathy	4	0	0	0
Thromboembolic events	0	4	1	1

* patients of phase 2 study

** at least VGPR